DUCAR

Diagramme de pieces
Parts diagram

Le modéle peut différer lége o / The model may differ slightly from the picture

" DP40

Pompe a eau
Water pump



DP40

B ."‘"
&

;‘"/!"-—‘-\
SR ()

‘D—_@&&

i\

=




Spare parts for the DP40 water pump

NO. [Code Description Qty
1 (801030 WATER PUMP ASSEMBLY 1
1,1 7025 STRAINER 1
1,2 |7003 WATER PUMP COVER 1
1,3 |7008 HANDLE 1
1,4 7011 NUT M12 1
1,5 (7012 WASHER ¢6Xp13X1.5(AD 4
1,6 |7013 BOLT M6X25 4
1,7 |7010 SEAL 1
1,8 |7014 PACKING RING,WATER PUMP 1
1,9 |7001 IMPELLER 1
1,10 [D515-32002-A [IMPELLER COVER 1
1,11 {7015 PACKING RING, IMPELLER COVER 1
1,12 (7005 WATER PUMP HOUSING 1
1,13 (7016 SEAL 1
1,14 (7007 OUTLET 1
1,15 (7042 SEAL 2
1,16 (7043 PLUG 2
1,17 (7017 INLET VALVE 1
1,18 (7006 INLET 1
1,19 (7018 BOLT M6X85 2
1,20 |7019 PACKING RING 2
1,21 (7020 INLET/OUTLET PIPE 2
1,22 (7021 WING NUT,HOSE FITTING 2
1,23 (7022 CLIP 3
1,24 (7023 BOLT M6X50 6
1,25 (7024 BOLT M6X16 8
2 (210703 ENGINE BOTTOM PLATE 1
3 191343 Bolt M8X16 8
4 (91325 Bolt M6X12 4
5 (531112 Rubber Damping Bracket 4
6 (210702-010 ([water pump base 1
7 [802007 CONNECTING PLATE 1
8 [90018 NUT M8 4
9 [91815 HEX BOLT M8X16 4






